#58065 CLOD BUSTER

Diagram Code  Parts Code Description
Front Suspension
B1-B12 *1 0005294 B Parts
BM1-BM6 9405351 Metal Parts Bag
BP1-BP6 9405352 Press Parts Bag
BR1-BR7 9405349 Rod Bag
BR3,BR4, 9805227 Threaded Shaft Bag (2 pcs.)
BR6
C1-C10 *1 0005295 C Parts
D1&D2 *1 0005296 D Parts
E1 *1 0005297 E Parts
F1-F9 *1 0005298 F Parts
SA1 x2 *1 53065 1260 Sealed Ball Bearing Set
SA6 x2 *1 9805230 Wheel Axle Bag
SP1-SP6 9405353 Ball Connector Bag
SP2 x2 *1 9805234 Wheel Hub Bag
Rear Suspension
B1-B12 *1 0005294 B Parts
BM1-BM6 9405351 Metal Parts Bag
BP1-BP6 9405352 Press Parts Bag
BR1-BR7 9405349 Rod Bag
BR3,BR4, 9805227 Threaded Shaft Bag (2 pcs.)
BR6
Ci-C10 *1 0005295 C Parts
D1&D2 *1 0005296 D Parts
E1l *1 0005297 E Parts
F1-F9 *1 0005298 F Parts
SA1 x2 *1 53065 1260 Sealed Ball Bearing Set
SA6 x2 *1 9805230 Wheel Axle Bag
SP1-SP6 9405353 Ball Connector Bag
SP2 x2 *1 9805234 Wheel Hub Bag
Gearbox
B1-B12 *1 0005294 B Parts
BG1 x3, *1 50327 Clod Buster Gear Set
BG2 x1,
BG3 x2,
BG4 x1,
BG5 x1,
BG7 x2,
BM1 x3
BT1 x2
BM1-BM6 9405351 Metal Parts Bag
Ci1-C10 *1 0005295 C Parts
SA1 x2 *1 53065 1260 Sealed Ball Bearing Set
SA2 *1 3515001 13T Pinion Gear
SA4 x2 *1 9805231 Counter Shaft Bag
SA7&SA8 *1 9805229 Drive Shaft Bag
SP1-SP6 9405353 Ball Connector Bag

*1 7435044 Motor
Chassis
Al-A7 9005236 A Parts
Ci-C10 *1 0005295 C Parts
F1-F9 *1 0005298 F Parts

0335085 Chassis

Wheel & Tires

*1 9805226 Tire (2 pcs.)

*1 0555026 Wheel (2 pcs.)
Hardware
BA1-BA7 9465188 Screw Bag A
BB1-BB4 9465189 Screw Bag B
BC1-BC6 9465190 Screw Bag C
BD1-BD7 9465191 Screw Bag D
BD2 x4 50038 Tool Set (Box Wrench, Allen Key)

BP1-BP6
BR1 x3

BR1-BR7
BT1,BT2

Body
BP1-BP6
BT2 x5
G1-G4,
H2-H11
J1-J33
K1&K2

Electrical
SA3
SA5,BP6,
BB2 x2

Optional Parts

9405352
0115007-D
9405349
9405578
87025
1055291
50170
87023

9405352
50197
0555027

9115021
0115059
6095001
9335043
9335041
9495082
9335040

7325019
50294-D
50326

Speed Control
Resistor(SA5)

4mm Adjuster(BR1) x3
35mm Crank Rod(BR5) x1

Green Cable

Black Cable(Long) x1

Switch Lubricant

Scale: 1:10
Category: Electic
Chassis Type: 4x4x4

Press Parts Bag

4mm Adjuster(50633 Replaces 0115007)

Rod Bag

Tool Bag (Rubber Tubing, Tool for pinion gear..etc.)
Ceramic Grease

Instructions

Nylon Band Set

Switch Lubricant

Press Parts Bag
Snap Pin Set (Large x10)
G/H Parts

J Parts

K Parts
Antenna Pipe
Body

Roll Bar
Sticker
Window

Slide Switch
0.2 OHM Ceramic Resistor
Clod Buster Speed Controller Set (BEC)

x1 Speed Control Cover x1
x1 Resistor Plate (BP6) x1
Black Cable(Short)  x1
2x8mm Screw x1
x1 Resistor Cover (BP5) x1
3x10mm Screw x2
x1 3mm Flange Nut x2

3x8mm Tapping Screw x4

50106
50186
50194
50245
50255-D
50304-D
50320
50325-D
50381-D
50400-D

53030

*1 Requires 2 sets for one car.

2 Or

7.2V Connector Set

Silicone Insulated Wire

Rubber Bag Set

Snap Connector Set

2 Pin Micro Connector Set

C.V.A. Long Shock Unit Set

R/C Light Bulb Set

Clod Buster Body Parts Set

Adjuster Set(BR1 x6..etc.)

Bullhead Body Parts Set

Flex Sticker Sheet (Fluorescent Red)

Flex Sticker Sheet (Fluorescent Yellow)

Flex Sticker Sheet (Fluorescent Green)
3x6mm Titanium Round Head Screw (10pcs.)
3x10mm Titanium Round Head Screw (10 pcs)
3x15mm Titanium Round Head Screw (10 pcs)
3x20mm Titanium Round Head Screw (10 pcs)
3x8mm Titanium Tapping Screw(10 pcs.)
3x12mm Titanium Tapping Screw(10 pcs)
3mm Aluminum Nut (20 pcs.)

3mm Aluminum Lock Nut (10 pcs.)

4mm Aluminum Flange Lock Nut (10 pcs.)
850 Sealed Ball Bearing Set (4 pcs.)

D=discontinued
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